
   

 
     

     

 
  

  
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

   
 
 

    
 

 
          

        
      

of County Commissi~ 

OKALOOSA COUNTY 
ARBENNIE PRITCHETT WRF SOLIDS HANDLING 

EXPANSION DESIGN-BUILD PROJECT 

REQUEST FOR QUALIFICATIONS 

RFQ #:  WS 48-21 

DUE DATE: July 29, 2021 @ 3:00 P.M. 

THE INTENT OF THIS RFQ IS TO PROCURE A DESIGN-BUILDER TO PROVIDE 
DESIGN-BUILD SERVICES FOR AN EXPANSION TO THE SOLIDS HANDLING FACILITY 

AT THE ARBENNIE PRITCHETT WASTEWATER TREATMENT PLANT 

Request for Qualifications 1 OCWS APWRF Solids Handling Expansion Project 
Ardurra Group Inc. 



   

 
     

     

 
  

 
 
 

 
 

 
    

 
  

 
             
[...]
3.1 Procurement Objectives................................................................................................. 
3.2 Procurement Process..................................................................................................... 
3.3 Rights of the County ..................................................................................................... 
3.4 Communications Protocol .............................................................................................. 
3.5 RFQ and Qualifications Submittal ................................................................................... 
3.6 Pre-SOQ Conference and Site Tour ................................................................................ 
3.7 SOQ Evaluation............................................................................................................. 
3.8 Information Disclosure to Third Parties........................................................................... 

4. SUBMITTAL OF QUALIFICATIONS .................................................................................... 

4.1 General Instructions...................................................................................................... 
4.2 Information Requirements of Qualifications Submittal ..................................................... 

4.2.1 Transmittal Letter.............................................................................................. 
4.2.2 Table of Contents.............................................................................................. 
4.2.3 Respondent Team Composition .......................................................................... 
4.2.4 Technical Qualifications ..................................................................................... 
4.2.5 Project Experience and References..................................................................... 
4.2.6 Financial and Other Requirements ...................................................................... 
4.2.7 Comments on Project Concepts.......................................................................... 

Request for Qualifications 5 OCWS APWRF Solids Handling Expansion Project 
Ardurra Group Inc. 



   

 
     

     

        
       
        
            
       
         
       
        
        
     
 

   
 
    
      
         
          
 
  
 
  
          
         
        
  
 

4.2.8 Key Team Member Resumes.............................................................................. 
4.3 Additional Requirements, Certifications, & Forms ............................................................ 

4.3.1 Public Entity Crime Information.......................................................................... 
4.3.2 Exemption from Administrative Procedure Act, Chapter 120, Florida Statutes ........ 
4.3.3 No Contact Clause ............................................................................................. 
4.3.4 Conflict of Interest Disclosure Form.................................................................... 
4.3.5 Drug Free Workplace Certification ...................................................................... 
4.3.6 Liability & Indemnification Form ......................................................................... 
4.3.7 Federal E-Verify Compliance Certification ............................................................ 
4.3.8 Discrimination ................................................................................................... 

5. EVALUATION AND RANKING OF SUBMISSIONS ..........................................................24 

5.1 Introduction..............................................................................................................24 
5.2 Minimum Qualifications .............................................................................................24 
5.3 Enhanced Qualifications and Respondent Prequalification ............................................25 

5.3.1 SOQ Evaluation and Scoring Criteria ...............................................................25 

ATTACHMENTS 

Attachment A – Location, Site Maps, General Drawing Sheets 
Attachment B – Preliminary Responsibility and Risk Matrix 
Attachment C – Additional County Certifications & Forms 

Request for Qualifications 6 OCWS APWRF Solids Handling Expansion Project 
Ardurra Group Inc. 



  

 
     

     

  

  

           
   
             

              
               

       
       

                 
    

 

               
        

            
            

           
               

   
     

              
                

   
    

   
   

     
    

               
  

                  
                  

     
  

    
         

                                                                                           

                                                               
                                                         
                                                                 
                               
                             
                         
                               
            
                          

SECTION 1 INTRODUCTION 

1. INTRODUCTION 

1.1 Project Overview 

The Okaloosa County Board of County Commissioners (County) is soliciting Request for Qualifications 
(RFQ) from interested firm(s) detailing their technical and financial qualifications to design, construct, 
outfit, start-up, performance test, and obtain governmental approvals for an expansion to the Solids 
Handling Process of the County’s Arbennie Pritchett Water Reclamation Facility (WRF). The existing 
Arbennie Pritchett WRF is permitted to treat a maximum month average daily flow (MMADF) of 15 mgd. 
The proposed expansion will increase the capacity of the Solids Handling Facility from an MMADF of 10 
mgd to 15 mgd to bring it in-line with the rest of the plant. Attachment A presents the location and 
overall site plan for the existing 15 mgd WRF. A conceptual site plan, and other relevant drawings for the 
proposed expansion as contemplated during the design of the existing 15 mgd WRF is also provided in 
Attachment A. 

The issuance of this Request for Qualifications (RFQ) is the first step in a two-step solicitation process to 
expand the Arbennie Pritchett WRF Solids Handling capacity using the design-build (D-B) procurement 
approach. By utilizing a D-B project delivery approach, the County expects to secure substantial benefits 
for its customers. These expected benefits include timely and efficient scheduling, optimal risk allocation, 
competitive design selection, innovation, clear assignment of performance responsibilities to a single 
contracting entity, and long-term WRF reliability and life-cycle cost savings. Another expected benefit is 
the full integration of key design, construction, and quality assurance/quality control (QA/QC) personnel 
in all aspects of the Project development. 

The County’s intent in developing this RFQ and the subsequent Request for Proposals (RFP) is to 
encourage qualified firms to provide the best solution for the Project within the confines of the County’s 
requirements as described in these documents. The County expects to enter into a Design-Build 
Agreement with a private entity for this Project. Security for the selected Design-Build Entity’s payment 
and performance obligations under the Agreement will be provided through performance and payment 
bonds. 

The detailed technical requirements for this Project are being developed and will be assembled into a 
Design Criteria Package (DCP) that will be presented as part of the RFP.  The presentation of technical 
requirements in this RFQ is for general Project understanding only and is not necessarily indicative of the 
RFP requirements. 

Only those firms that respond to this RFQ and are subsequently prequalified by the County as defined in 
Section 5 will be invited to submit a proposal in response to an RFP by the County. Proposal rankings will 
be independent of rankings determined at the SOQ stage. Failure to submit information in accordance 
with this RFQ’s requirements and procedures shall be cause for disqualification.  Refer to Section 4 for 
submittal requirements. The County has developed a procurement strategy that includes the following 
steps and schedule (times and dates are subject to change): 

Date 

 RFQ Advertisement June 21, 2021 
 Pre-Submittal Conference July 14, 2021 @ 9:30 A.M. CST 
 Questions Deadline July 16, 2021 @ 3:00 P.M. CST 
 Addenda to the RFQ Issuance (if necessary) July 20, 2021 
 Respondents Submit Request for Qualifications July 29, 2021 @ 3:00 P.M. CST 
 County Selection of Prequalified Respondents August 26, 2021 
 RFP Issuance to Prequalified Respondents September 13, 2021 
 Addenda to the RFP Issuance to Proposers (if necessary) October 4, 2021 
 Prequalified Respondents Submit Proposals November 1, 2021 

Request for Qualifications 7 OCWS APWRF Solids Handling Expansion Project 
Ardurra Group Inc. 



  

 
     

     

                                                    
              
                                 
                  

 

          
 

          
        

  

  

      
       

            

    

     

   
   

    

         

            
        

              
         

                 
           

      
  

  

               

SECTION 1 INTRODUCTION 

 Oral Presentations (if necessary) December 2, 2021 
 Selection Committee Recommendation of Selected Proposer December 30, 2021 
 Agreement Negotiations with Selected Proposer January 20, 2022 
 BOCC Approves Final D-B Contract with Successful D-B Team February 17, 2022 

The schedule dates outlined above are the best approximation of current dates and are subject to 
change. 

The current range of engineering opinion of probable D-B costs for this Project is $8.5-9.5 million. The 
Project final completion date is expected to be on or before (March 2023). 

1.2 OCWS Background 

1.2.1 General 

OCWS currently operates the 15-mgd Arbennie Pritchett WRF on leased property from Eglin Air Force 
Base (AFB). Effluent from the 15-mgd WRF is disposed through rapid infiltration basins (RIBs) located 
adjacent to the WRF. The existing WRF generally includes the following unit processes: 

• Septage receiving station 

• Headworks including screenings and grit removal 

• 4-Stage Bardenpho process including pre-anoxic, aeration, post-anoxic, and post aeration zones 
followed by clarification 

• UV Disinfection 

• Effluent Pumping into percolation ponds for effluent disposal 

• Solids handling with a rotary drum thickener followed by aerobic digestion and centrifuge 
dewatering before Class B biosolids are hauled off-site for disposal 

OCWS is committed to completing this WRF Solids Handling expansion project on time and under budget. 
To that end, the County has hired Ardurra Group to begin the planning and design criteria documents. 
The County has already secured funding for the project and is in the process of obtaining a major 
modification permit from the Florida Department of Environmental Protection for the construction of the 
expansion. The County has fully funded this Project as part of its current 5-year Capital Improvements 
Plan (CIP). 

1.2.2 Flows and Loads 

Existing Flow rates and associated influent waste loading for the WRF is as presented in Table 1, below 

Request for Qualifications 8 OCWS APWRF Solids Handling Expansion Project 
Ardurra Group Inc. 



  

 
     

     

 
      

 
 

   
   
   
  
   
   

 

          
          

  

              
      

      
      
           
        

  

          

       

    

         

         

         

          

     

      

           
           

    

SECTION 1 INTRODUCTION 

Table 1 
Preliminary Raw Wastewater Characteristics OCWS APWRF 

Flow 15 mgd 
Influent BOD5 250 mg/L 
Influent TSS 250 mg/L 
Influent TKN 50 mg/L 
Influent Ammonia 35 mg/L 
Influent Total Phosphorus 8 mg/L 
Influent Alkalinity 200 mg/L 
pH 7.0 SU 

These influent wastewater characteristics are for general reference for development of RFQs and are 
subject to change and revision upon issuance of the RFP. 

1.2.3 Effluent Criteria 

The current facility is designed to meet the following minimum effluent criteria in accordance with Florida 
DEP standards for RIBS in Section 62-600.500: 

 Effluent CBOD5 Less than 20 mg/L, monthly average 
 Effluent TSS Less than 20 mg/L, monthly average 
 Effluent NO3 (as N) Less than 8 mg/L, monthly median 
 Effluent pH 6 to 9 standard units 

1.2.4 Treatment Processes 

The anticipated expansion for the solids handling facility include the following: 

 Digester of equivalent volume to the existing one 

 Rotating drum thickener 

 Sludge pumps and grinders with associated valves and piping 

 300 HP Blower and UG insulated blower piping 

 Centrifuge and concrete centrifuge tower platform with stairway 

 Electrical/Chemical building for polymer and hypochlorite pumps and feeds 

 Associated MCC and electrical improvements 

 Site work and yard piping 

The unit operations and processes listed above were selected to meet the regulatory criteria for effluent 
discharge and solids disposal, optimize capital and operation and maintenance costs, and enhance 
operational and maintenance performance. 

Request for Qualifications 9 OCWS APWRF Solids Handling Expansion Project 
Ardurra Group Inc. 



  

 
     

     

       

          
           

             
                  

               
     

       

  

             

               
          

     

       
     

  

          
            

        

           
          

                 
           

           

     
 

             

          
       

SECTION 1 INTRODUCTION 

1.3 OCWS Owner’s Representative and Design Criteria Package (DCP) Consultant 

The County has retained the Ardurra Group as its Owner’s Representative and Design-Criteria 
Professional (DCP) for this Project. Ardurra has the responsibility for coordinating all activities associated 
design-build of the expansion to the Solids Handling Facility and regulatory permitting. In addition, 
Ardurra worked with the County to prepare this RFQ, and will continue to work with them to prepare the 
RFP and DCP, evaluate RFQs and Proposals, and support the negotiations of the Agreement. Ardurra, as 
the Owner’s Representative, shall also provide Project oversight, including design reviews, construction 
monitoring, start-up assistance, and environmental compliance oversight. 

1.4 Definitions 

The following terms when used in this RFQ shall have the following meaning. 

 “D-B Entity” means the selected Proposer with which the County enters into an Agreement to 
design, construct, outfit, start-up, and performance test, and obtain appropriate 
governmental approvals for the Project 

 “Design-Build” or “D-B” means a Project delivery system where the County contracts with a 
single entity for Project services including design and construction of the expansion to the 
Solids Handling Facility 

 “Project” means the design, development, construction, outfit, start-up, performance testing, 
and obtaining of governmental approvals for the expansion to the Solids Handling Facility and 
all work required to meet the terms of the Agreement 

 “Proposer” means a Respondent that is short-listed by the County’s Staff Selection members 
and issued an RFP by the County for the Project 

 “Respondent” is an entity submitting a response to this RFQ for the Project. If Respondent is 
a consortium, partnership, joint venture, or other organization, this definition shall include all 
partners, members, or participants. All parties and their relationship shall be identified. 

 “Okaloosa County Water and Sewer (OCWS)” means the Project owner, also known as the 
“County.” 

 “Agreement” means the contract executed by the County and the D-B Entity. 

 “Owner’s Representative” means the consultant and the design criteria professional (Ardurra) 